
P.O. Box 547 Broken Arrow, OK 74013

Tel 918-251-8511 / Fax 918-259-1575

www.paccarwinch.com

WINCH� �� � � � � �� � � � � � ��	 
� �
 � 
� �� �� �� � � � � � � � � � � � � � �� � � � 
� � �� �
 � 
 	 �
 �

AMU5-12F

AMGU5-12F

AHGU5-12F

� � � � �  �!� " # 
 � �$ % � 
 �& � � � 
 	 
& � � '$ ( 
 	 � % ) � � 
 * 
� � ��� " �
 )
 	 � % 
 � � ' � �	& � 
 %� � & � � � 
 � 
 � � � � 
 � %$ + %� 
 � � , � " � 
 
 � 
 �& � � � % �
 
 �
 $ � '$ ( 
 	 �� " - 
� � 
 �
 $ � '$ ( 
 	 %� $ & �
 	 
& � � 
 � �. � � % * +& 	 � � '$ ( 
 	 . � 
 � �	 
 + � 
 %� . & � �/ '& � � 
 �0 %� 0 % ' 	 %	 � 
 	 �� " �
 )
 	 � % +& 	 �� + 	 
 �
 � 
 � �& � � � � % * + 	 
 �
 ) %	 
 & � � � %$ + %� 
 � � %	 & � � 
 $ ( � 0 �1 2  3 4 5 4 3 6 � 4 � 7 1�8 9 : ; ; 8 < = 8 = > : ? ; @ 8 A ? � B C !D
 �& �
 + ' ( � 
 � � 
 � � � 
 ) % � � % * 
� � � + 
 � 
 E �& � 
 %� � � % � 
 � + 0 % ' � 
 �
 	 $ 
� 
 * � 
 � � � ' ( 	 
 �& � � 
 � ( 
 � � � ' 
 �
 � � % 0 % ' 	 & + + � 
 �& � 
 %� � - %	 � 
$ + � 
 � 
 �0 .� 	 & � 
 � �& � � 
 � �
 � 	 
 & � 
 � 0 & �& 
 �& ( � 
 + 	 % � ' � �� 
� 
 & � � �
 $ + 
 	 & � ' 	 
 	& � � 
 * � 
 � � �& � ( 
 
 � �
 � �
 � & � � ) % '� � � % $ 
 
 � % ' 	 � + 
 � 
 E �& � 
 %� � � F � 
 �
 � � % � � % � & 0 � �& � % � � 
 	 � ' ( 	 
 �& � � ( 	& � � � * % ' � � � % � + 
 	 ) %	 $ 
 / '& � � 0 & � *
 � ��� ) � � 
 ) % � � % * 
� � � ' ( 	 
 �& � � ( 	& � � � & 	 
 � % �& �& 
 �& ( � 
 
� 0 % ' 	 & 	 
 & . $ & G
 �
 	 �& 
� 0 % ' 	 � ' ( 	 
 �& � � �
 � � %	 � ' + + � 
 
 � 0 % ' * 
 � � % 
 � � �& � 
 � 
 / ' 
 �& � 
 � � � %� � % � 
 + 	 % � ' � �� � 
 � �
 � ( 
 � % *�
H % � % � ' � 
 & ) �
 	 $ & 	 G
 �& � � 
 � 
 �
 � 
� * %	 $ � 
 & 	 % 
 �� � %$ 
 & � � 
 � 
 �
 � $ & 0 � %� �& 
� � ' ( � �& � �
 � * � 
 � � � % ' � � �& ' � 
 � �& I 
� � % ) ( 	& G
 � 
 � ��%	 
$ + 
 � 
 � � 
 E 	 $ � % � G 
� � & � � 
 %� 
� � � 
 ( 	 & G
 	 % � %	 & � � 
 $ ( � 0 � � % � � � 0 $ + � %$ � � % ' � � 	 
 � ' �
 � %& � � %� �	 % � * � 
 � � $ & 0 	 
 � ' � � 
� + 	 % + 
 	 �0�& $ & � 
 . � 
 �
 	 
 + 
 	 � %� & � 
� J ' 	 0 % 	 � 
 & � ��

KL M N OP Q RS T U V T W XS M X Q YS Q P Q V MS RZ Q R L T N XSXL [ M V T \ U X V W X V M S ] ^L M MS R U V N X N XS ]L RS _ Q T RMS P V Q _ T [ ] ^S P M L ` N XS U V T W Xa b V T WS ^L N X L ` N XS MST [ ] ^S P M QP S S c NP S ]S _d V ]Z L P N Q T N V T N XS M X VZ ]S T NL ` N XS Z P L Z S P P S Z _ Q WS ]S T NZ QP N Me d L [ P L P RS P M XL [ _ RQ _ U Qd M P S `S P S T WS N XS MS T [ ] ^S P Ma

fg h i j g k l m n n k i j h o p m i q p i o p kg r l s p n h o k g h i t k uv w � � # v % ( 
 �� 
 & 	 x � �y + � x �� z { # # w$ & �& � x �� z { | � w } ~ 
 & 	 � %$ + % '� � � { � � x �F { � � � w v 
 	 % +& � x �
°F    -40   -30   -20   -10    0    10   20   30   40   50   60   70   80   90   100   110   120   130°F 

°C    -40         -30          -20          -10      0       10          20            30          40             50      55 °C

A

B

C

D�� � ~ v � ~ 	& � 
 � { �� v % ( 
 �� 
 & 	 x � �y + � � � % 	 
 / ' 
 �& � 
 � ��� � ~ v � ~ 	& � 
 � { �� v % ( 
 �� 
 & 	 x � �y + � � � % 	 
 / ' 
 �& � 
 � ��� � ~ v � ~ 	& � 
 � { �� v % ( 
 �� 
 & 	 x � �y + � x � %	 
 / ' 
 �& � 
 � �H� � ~ v � ~ 	& � 
 � { �� v % ( 
 �� 
 & 	 x � �y + x � � %	 
 / ' 
 �& � 
 � �
2 �  � 6 4 � 4 7 @ 6 � � 4  7 � �  � 2  � 6 � � �  

� � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �
®



AMU5 AMGU5 AMGU5 AMGU5

-12F -12F -12FEB -12FEEB

ITEM DESCRIPTION PART NO. PART NO. PART NO. PART NO. QTY.

Worm, Right Hand 11585 11190 11190 11190 1

Worm, Left Hand 11584 11189 11189 11189 1

Worm Gear, Right Hand 11379 11192 11192 11192 1

Worm Gear, Left Hand 11378 11191 11191 11191 1

Bushing 12968 12968 --- --- 3

Bushing --- --- 12968 --- 4

Bushing --- --- --- 12968 5

Bearing Leg Assy. (includes Item 13) 81073 81073 --- --- 1

Bearing Leg Assy. (includes Item 13) --- --- 81073 --- 2

Bearing Leg Assy. (includes Item 13) --- --- --- 81073 3

Coupling --- --- 22898 --- 1

Coupling --- --- --- 22898 2

18 Cable Drum Shaft 11380 11380 13611 13611 1

37 Base Angle, Front 12911 22758 22760 22760 1

38 Base Angle, Rear 12912 22759 22761 22761 1

Capstan Pin --- --- 11980 --- 1

Capstan Pin --- --- --- 11980 2

Capscrew (5/8 - 18 X 4 NF G8 Z) --- --- 21685 --- 2

Capscrew (5/8 - 18 X 4 NF G8 Z) --- --- --- 21685 4

Nut --- --- 22702 --- 2

Nut --- --- --- 22702 4

Capscrew (1/2 - 20 X 1-3/4 G8 Z) 22698 22698 --- --- 8

Capscrew (1/2 - 20 X 1-3/4 G8 Z) --- --- 22698 --- 12

Capscrew (1/2 - 20 X 1-3/4 G8 Z) --- --- --- 22698 16

Grease Fitting 18047 18047 --- --- 3

Grease Fitting --- --- 18047 --- 4

Grease Fitting --- --- --- 18047 5

Nut 22701 22701 --- --- 8

Nut --- --- 22701 --- 12

Nut --- --- --- 22701 16

Lockwasher --- --- 102423 --- 2

Lockwasher --- --- --- 102423 4

Lockwasher 11026 11026 --- --- 9

Lockwasher --- --- 11026 --- 13

Lockwasher --- --- --- 11026 17

Extension Shaft --- --- 13613 --- 1

Extension Shaft --- --- --- 13613 2

97 SAE Plate 23246 23244 23244 23244 1

90

96

76

78

82

84

MATERIALS LIST VARIABLES

2

3

13

14

15

47

55

66

 ITEM DESCRIPTION PART NO. QTY.  ITEM DESCRIPTION PART NO. QTY.

1 Worm Key 11606 1 46 Gasket (1/32) 11594 6

4 Worm Shaft 23343 1 48 Gasket (1/32) 11595 1

5 Spacer 11388 2 49 Rotor Assembly 81114 1

6 Bearing Cone 18006 2 50 Key 18044 1

7 Bearing Cup 18043 2 51 Pressure Plate 11610 1

8 Plug 22775 1 52 Brake Spring Assembly (includes Item 53) 88006 1

9 Key 23367 1 53 Adjusting Nut 11599 1

10 Drag Brake Shoe 88010 1 54 O'Ring 12465 1

11 Link Pin 18017 1 64 Cotter Pin 18008 1

12 Link 18018 1 65 Cotter Pin 11078 1

16 Worm Housing (includes Item 13) 81463 1 67 Capscrew (1/4 - 20 x 1-3/4 G8 Z) 21461 2

17 Cable Drum 11679 1 73 Capscrew (7/16 - 14 x 1 G8 Z) 21964 6

19 Retaining Ring 11002 2 74 Capscrew (7/16 - 20 x 2 NF G8 Z) 23585 4

20 Clutch 11685 1 75 Capscrew (7/16 - 20 x 4-1/2 NF G8 Z) 23586 4

22 Key 11004 4 77 Capscrew (1/2 - 13 x 1-1/2 G8 Z) 104322 1

23 Shifter Fork 11389 1 79 Nut (1/4 - 28 Jam) 13468 1

25 Bracket 11346 1 81 Nut (7/16 - 14) 13566 2

26 Pivot Pin 18021 1 83 Washer (1/4) 11072 1

27 Bracket 11390 1 85 Lockwasher (1/4) 11015 2

29 Shifter Fork Handle 18022 1 88 Lockwasher (7/16 Ext. Tooth) 11014 6

30 Stem 11309 1 89 Lockwasher (7/16) 11025 10

33 Spring 11310 1 92 Drain Plug 19045 1

34 Drag Brake Spring 18002 1 93 Pipe Plug 18009 1

35 Worm Housing Cover (includes Item 13) 81072 1 94 Cable Clamp 11590 1

36 Gasket 11384 2 95 Warning Plate 23310 1

41 Safety Brake Housing 11613 1 98 Drive Screw 11842 4

42 Gasket (1/64) 11593 1 99 Nut (1/4 - 20) 11761 2

43 Brake Disc 11979 2 100 Nut (7/16 - 20) 12794 8

44 Bearing Container 22756 2 101 Nut (1/2 - 13) 101439 1

45 Grease Seal 11005 1 NOTE:  Refer to "Material List Variables" for items not shown in Basic Material List.

BASIC MATERIAL LIST BASIC MATERIAL LIST

� � � ��   ¡ ¢£ � � ¤ � ��   ¡ ¢� � ¤ � ��   ¡ ¢ ¥ ¦ £ � � ¤ � ��   ¡ ¢ ¥ ¥ ¦ £ � §̈ � © ª ¥ « ¬ ¥ ª ­ ¬ ® ©̄ ° ± ª ¥̄ ± � ² ° ¥̈ © ³̈ « � � ° ¬̄ � ± ® ± « ª ´µ ¶ ·̧ ¹º »̧ ¼ · ½¾ ¶ » ¿ ¼ ¶ À Á ¼ Âº̧ ¾ Âº » ½¾ Ã ÄÅ ¼ Á ¹ Ã Æ ÇÈ É ÊËÃ ¿ Æ Ç È É ÊË Ã Æ ÇÈ É Ê ¶Ë Ã ¿ Æ ÇÈ É Ê ¶Ë Ã Æ Ç È É Ê ÌË Ã ¿ Æ ÇÈ É Ê Ì Í

 ITEM DESCRIPTION PART NO. QTY.

121 Worm Shaft 26041 1

122 Bearing Cone 26258 1

123 Bearing Cup 26257 1

Bearing Container Gasket 11593 1

Bearing Container Gasket 11594 6

125 Bearing Container 26012 1

126 O'Ring 26722 1

127 O'Ring 72718 1

128 Seal Container 26255 1

129 Quad Ring 26256 1

130 Retaining Ring 25700 1

131 Rest Button 26263 1

133 Lockwasher (1/2) 11026 4

134 Capscrew (1/2 - 13 x 1-1/4 G8 Z) 104174 4

Hydraulic Motor (Single Speed) 26310 1

Hydraulic Motor (Two Speed) 101166 1

MATERIAL LIST VARIABLES

AH SERIES

124

135

Î Ï Ð Ñ Ò Ó Ô Ð Ï Õ Ò Ö Ð × Ö Ò Ø Ù Ô Ò Ö Ø Ô Ú Î Ù Ö Û Õ Ü Û Ð Ï Ú Ù × Ø Ý × Þ Ø Õ Ö Ò

96 47

78

14

76, 90, 82

381518

37
55, 84, 66

ß à á â ã ä å á æ ç è à é ê ç ç è ëç ì â ç é ã í å é ã î à ä â

Description Part No. Qty.

Gasket 11384 2

Gasket (1/64) 11593 1

Gasket (1/32) 11594 6

Gasket (1/32) 11595 1

Grease Seal 11005 1

O-Ring 12465 1

 

Seal Kit for AMU5 & AMGU5

Part Number 62840

 

Description Part No. Qty.

Gasket 11384 2

Gasket (1/64) 11593 1

Gasket (1/32) 11594 6

Gasket (1/32) 11595 1

O-Ring 12465 1

O-Ring 26722 1

Quad Ring 26256 1

O-Ring 72718 1

Seal Kit for AHGU5

Part Number 62830

®

A               COMPANY


